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Inf ion Suppliad by Clisnt

Client : Bestford International Ltd.
Project : Test on Waterproofing Material

Sample Description - Type : Zhonghe 2000 Efficiency Waterproofing Materials
Source : Tianjin Hi-tech Industry Park Zhonghe Waterproof Material Co. Ltd.
Batch No, : -

Works Instruction No. ;==

Laboratory infermation

Lab Batch ID : RMG0295 MATEHIALAB

Date Recelved * 24/06/2008 PRELIMINARY TEST RESULT

Date Cast 2 2912/2006 m ml&m% l:rrfrg:t&

Date Tested  : 05/01/2007 nggﬂ $4 soments of Bl e

Age at Test ;T days Roloased by: ~—

Location of Sampling : Concrete Laboratory of MateriaLab

Ambient Condition During Preparation : 20 °C, 88 %RH

Curing Regime : 27 °G, 55 %RH

Test Method  : HKHA/MTS (2002/2004) Specification Part D Clause 2.1.14

Iast Results
Mass of Dimensions of Central Maxirnum Bond Failure Mode
Lab Specimen : : o ;
D Specimen Portion (mm) Load Strength | Area % of Failure Occurred at
Parem
(g) Width Thickness (N) (N/mm?) | Tegted Martar| Imerface |  monar
RM80295/1A 1415 25.7 259 698 1.1 70 0 30
RM602095/1B 1443 26.3 25.7 B83 1.3 75 (1] 25
RMG0295/1C 144.5 26,9 26.6 712 1.0 80 0 20
Mean 1.1
Remark: -
Checked by : Cartiflad by - Date :

(Tommy Chan / T.K. Cheung / C.W. Kwok)
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REPORT ON BOND STRENGTH OF MORTAR

Information Supplied by Client
: Bestford International Ltd.

Cligng

Project : Test on Waterproofing Material
Sample Description - Type

Source
Batch No.

Works Instruction No. | ==

Laboratory Information

MATERIALAB
LabBatchID : RM&0295
Date Received : 24/06/2008 PRELIMINARY TEST RESULT
Date Cast . 291212006 ::" m ':“'ﬁmmwmgo,:
Dats Tested : 26/01/2007 "m .l:m the conlents of this repor
AgeatTest  : 28 days Released by

Location of Sampling
Ambient Condition During Preparation

: Zhonghe 2000 Efficiency Waterproofing Materials
: Tianjin Histech industry Park Zhonghe Waterproof Material Co. Lid.

: Congcrate Laboratory of Materialab

1 20°C, 68 %RH

Curing Regime : 27 °C, 55 %RH

Toet Method  : HKHA/MTS (2002/2004) Specification Part D Clause 2.1.14
Test Results
- . Mass of Dimensions of Central | Maximum Bond Fallure Mode
. S?;c men Specimen Pertion (mm) Load Strength | Area % of Failure Occurred at
Parent
(g) Width Thickness (N) (N/mm?) | Tested Mortar| interface | Wonar
RM80293/4D 138.0 28.5 25.7 1020 1.8 80 0 10
RMB0295/1E 138.4 249 28.1 935 1.4 80 0 20
RME0Z85/1F 150.4 28.9 265 1198 1.7 75 0 25
Mean 1.6
Remark: -
Checked by : Certified by ; Date :

—

(Tommy Chan / T.K. Cheung / C.W, Kwok)




